PoS-PL-70026-INTCO Rev: 1(07-2022)

PROHLASENI O SHODE A PRODUKTOVY LIST
Nitrilové rukavice NITRIL P/AMOND 3

CAST I: POPIS PRODUKTU

Typ: jednorazové nesterilni ochranné a vysettovaci rukavice

Material: 100% synteticky nitril

Barva: cernd

Provedeni: pravolevé, diamantovy vzor, kordlkova manzeta

Pudr: neni pridan

Skladovani: rukavice neztraceji své vlastnosti pfi skladovani v suchu pfi teploté od
10do30°C

Zivotnost: 5 let od data vyroby pfi dodrzeni podminek skladovani

Baleni: 100 ks v krabicce, 10 krabicek v kartonu

CAST I1: SPECIFIKACE PRODUKTU
Délka (mm): min. 240
Sitka (mm): XS—77 £ 10
S-85+10
M-95+10
L-110+10
XL-120+10

Tloustka (mm): prsty: 0.12 + 0.05 (typicka hodnota 0.11 —0.14)
dlan: 0.25 + 0.05 (typicka hodnota 0.23 —0.25)

ProdlouZeni do pfetrzeni (%): min. 500
Pevnost v tahu (MPa): min. 6

AQL: 1.5
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CAST Ill: NORMY A NARIZENi

Timto potvrzujeme, Ze vySe uvedeny vyrobek je v souladu s:

Obecné:

Potravinarstvi:

PPER (EU) 2016/425 Cat. IlI
EN420

EN 1186-2,9:2002

EN 10130-1:2004

EN 388:2016+A1:2018

EN ISO 374-1,5:2016+A1:2018
EN ISO 374-2,4:2019

EC 1935/2004

EU 10/2011 * vyhovuje pro véechny simulanty kromé 3% kyseliny octové. Tento
produkt je vhodny pro manipulaci s potravinami, kromé kyselych potravin (testovano
2 hodiny pfi40° C)

CAST IV: POLOZKY

Pol. ¢. |Velikost| Hmotnost (g) Rozméry (mm) Kvalita (g) EAN
100162 M 860 240x140x110 8.0+0.3 8594177201596
100163 L 890 240x140x110 8.3+0.3 8594177201602
100164 XL 920 240x140x110 8.6+0.3 8594177201619

CAST V: NAHLED PRODUKTU

: |loo@@ee
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CAST VI: PUVOD PRODUKTU

Vyrobce:
INTCO Medical Technology Co., Ltd, No. 29 Zhangliu Road, Zibo, Shandong, China

Distributor:

Espeon s.r.o., U vétrolamu 1212/53, 184 00 Praha 8, info@espeon.cz , www.espeon.cz



mailto:info@espeon.cz
http://www.espeon.cz/
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SATRA Technology Centee Lid
Wyndham Way, Teliord Way, Kellering,
Northamptonshire, NN16 8SD  United Kingdom
Tel: 444 (0) 1536 410000

TECHNOLOGY Fax +44 (0) 1536 410826

emai info@satra.com
www.salra.com

Customer details: SATRA Technology Services (Dongguan) Ltd SATRA reference: CHM0330968/2219/JL
Unit 110, Xinzhongyin Garden

Hongwei Road Your reference: CHT0328812
Xiping, Nancheng District :
DONGGUAN CITY Date of report: 17" May 2022
e Samples received: 11 April 2022
ina
523079 Date(s) work 14™ to 16" May 2022
carried out:

TECHNICAL REPORT

SATRA Technology Services (Dongguan) Ltd:

Customer: Shandong Intco Medical Products Co Ltd
Qiwang Road, Naoshan Industrial Park

Qingzhou
Shandong
262506
China

Subject: EN ISO 374-4:2019 determination of resistance 1o degradation by dangerous chemicals on gloves described
as Nitrile gloves, colour: orange, black.

Conditions of Issue:

This report may be forwarded to other parties provided that it is not changed in any way. it must not be published, for example
by including it in advertisements, without the prior, written permission of SATRA.

Results given in this report refer only to the samples submitted for analysis and tested by SATRA. Comments are for quidance
only.

Tests marked # fall cutside the UKAS Accreditation Schedule for SATRA.

All opinions and interpretations of results, and the comments based upon them are outside the scope of UKAS accreditation
and are based on current SATRA knowledge.

A satisfactory test report in no way implies that the product tested is approved by SATRA and no warranty is given as to the
performance of the product tested. SATRA shall not be lisble for any subsequent loss or damage incurred by the client as a
result of information supplied in the report.

Where values for uncertainty of measurement are included within the report then the uncertainty of the corresponding results
are based on a standard uncertainty multiplied by a coverage factor k=2, which provides a coverage probability of
approximately 85%.

When reporting results against a conformance statement (Pass/Fail or the allocation of a class or level) then uncertainty of
measurement is taken into account based on a non-binary acceptance which itself is based on the guard band being equal to
the expanded uncertainty.

Where the result corrected for uncertainty falls within the tolerance of the conformance statement then the risk of the
conformance statement being a false accept or false reject is up to 2.5% and SATRA will in this instance quote a Pass/Fail,
class or level.

Where the result corrected for uncertainty falls outside of the tolerance of the conformance statement then the risk of the
conformance statement being a false accept or false reject is up to 50%. In this instance SATRA will not provide a Pass/Fail
statement or a class or level but will include information in the notes in relation to the result obtained.

Please note that where uncertainty of measurement values have not been included then uncertainty has not been applied to
these results. SATRA uncertainty of measurement values are however available upon request.

Report signed by: Jennifer Lewis
Position: Technical Administrator
Department: Chemical & Analytical Technology

(Page 1 of 6) /\/\

SATRA Technology Centre Lad (2 subsidary of SATRA) Regisiered in England No. 3856206 & the aba*
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SATIRRA TECHNICAL REPORT

I TECHNOLOGY

WORK REQUESTED:

Samples of gloves described as Nitrile gloves, colour: orange, black were received on the
11% April 2022 for testing in accordance with EN ISO 374-4:2019.

SAMPLE SUBMITTED:

mple described as Nitrile gloves, colour:
orange, black.

CONCLUSION:

When assessed in accordance with EN ISO 374-4:2019 the samples of gloves described
as Nitrile gloves, colour: orange, black achieved the following degradation results:

Chemical Mean degradation / %
40% Sodium hydroxide (CAS: 1310-73-2) 71
25% Ammonium hydroxide (CAS: 1336-21-6) 27.0
37% Formaldehyde (CAS: 50-00-0) 17.7
30% Hydrogen peroxide (CAS: 7722-84-1) 271
96% Sulphuric acid (CAS: 7664-93-9) 100.0

TESTING REQUIRED:

* ENISO 374-4:2019. Protective gloves against dangerous chemicals and micro-
organisms. Part 4: Determination of resistance to degradation by chemicals.

SATRA Technology Services (Dongguan) Ltd i
SATRA Reference: CHMO0330968/2219/JL

S——T

N



%EGN

SATIRA TECHNICAL REPORT

I TECHNOLOGY

RESULTS:
Sample description: Nitrile gloves, colour: orange, black
Challenge chemical: 40% Sodium hydroxide (CAS: 1310-73-2)
Test temperature / °C: (23 1)
Glove 1 Glove 2 Glove 3
Degraietion’®: 121 146 53
Mean degradation (DR) / %: -71
Standard deviation (ops) / %: 10.8
UoM / * %: 56
Appearance of samples after testing: No change

Sample description: Nitrile gloves, colour: orange, black
Challenge chemical: 25% Ammonium hydroxide (CAS: 1336-21-6)
Test temperature / °C: (23 1)
Glove 1 Glove 2 Glove 3
R 317 175 320
Mean degradation (DR) / %: 27.0
Standard deviation (Oog) / %: 83
UoM / £ %: 6.6
Appearance of samples after testing: Slightly swollen and discoloured

Sample description: Nitrile gloves, colour: orange, black
Challengo chemical: 37% Formaldehyde (CAS: 50-00-0)
Test temperature / °C: (232 1)
Glove 1 Glove 2 Glove 3
R el 215 12.1 19.3
Mean degradation (DR) / %: 17.7
Standard deviation (opg) / %: 49
UoM [/ % %: 6.2
Appearance of samples after testing: No change

Sample description: Nitrile gloves, colour: orange, black
Challenge chemical: 30% Hydrogen peroxide (CAS: 7722-84-1)
Test temperature / °C: (23+1)
. Glove 1 Glove 2 Glove 3
Degradafon I 344 19.3 27.7
Mean degradation (DR) / %: 27.1
Standard deviation (oos) / %: 76
UoM /% %: 79
Appearance of samples after testing: Swollen and discoloured
SATRA Technology Services (Dongguan) Lid Sign
SATRA Reference: CHMO330068/2219/ 5L
Date: 17 May 2022 (Page 3 of 6)
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SATIRA. TECHNICAL REPORT

I TECHNOLOGY

Sample description: Nitrile gloves, colour: orange, black
Challenge chemical: 96% Sulphuric acid (CAS: 7664-93-9)
Test temperature / °C: (23 1)
Glove 1 Glove 2 Glove 3
Depredetm i 100.0 100.0 100.0
Mean degradation (DR) / %: 100.0
Standard deviation (oos) / %: <1
UoM /% %: N/A
A of los after ing: Softened, swgllen;::ztegrated and

NOTE: Where the test specimens gave an increased puncture force after chemical

exposure, the resull is reported as a negative degradation.

SATRA Technology Services (Dongguan) Ltd
SATRA Reference: CHMO330068/2219/JL
Date: 17= May 2022 (Page 4 ot 6)

Sign




SATRA Technology Servioss (Dongguan) Lid
Uit 110, Mirshongyin Garden, Xping

%’EON
Mancheng District, Dangguan City

SATRA iR

TECHMOLOGY Ted: +86 (D) 7E9 22888020
email: infoiPeabrale com

ZIBT1

Customer details: Shandong Intco Medical Preducts Co Lid SATRA reference: CHTO328812 /2212/A
Qiwang Road, Maoshan Industrial Park

Qingzhou

Shandong Your referance:

China

262506 Date of report: 12 April 2022
Samples received: 26 March 2022
Dale|s) wark 4 April 2022
carried out:

TECHNICAL REPORT
Subjact: EM 388: 2016+ Al: 2018 abrasion, blade cul, tear and puncture test on nifrile gloves,

colour: orange, black, sizes M7, LB, XL9, XXL10.

Caonditions of |Ssuw:

This rép=on may ba forwanded 1o othar Daks provided that it s not changod im any way. 1t must e b pablished, for aaampls by ncluding B in
advertl samanis, without the prior, written peeméssion of SATRA

Results given in this raport rofer only bo the sampdes subemitted for analysis and testod by SATRA. Comments ars for guidance ondy.
Tests marked # fall cutsida the URAS Accreditation Boheduls Tor SATRA.

Al opinions and interpretations of resulis, and the commenis based upon them are cuiside tha scope of UKAS accreditation and ase based on
cusrent SATRA knowladge.

A satisfaciory iest report in o way implias thad the product tesibed s approved by BATRA and n0 warraniy Is ghven as io the performandce of tha
product desied. BATRA shall not be Kable for any subsequend loss or damage incurred by the client a5 a resuli of informaiion supplied in the

Taport.
Wihare values for uncertainty of measurement are includad within tha report than the uncenainty of the cormesponding results ars basad on a
standard urscartainty multipdied by a coweraga lactor k=2, which p N age ility of approgimately 55%.

‘Whan reposting resulls against a conformance statemsent [PassFall] then uncerainty of measurement is taken into accown based on 2 non-
BEnary accoptancs which itsalf is based on the guand band being equal to tha expanded uncerainty.

Wiharo tha resull cormeCind Tor Wncastalinty Talls within thea tolorands of the comiormanda Statsmnt than the sk of the conformanco Statemant
being a false accapd or false reject is wp io 2.5% and SATRA will in this instancs quois a PassiFall, class or kvl

‘Whare the resuli cormecied for wncertaindy falls outside of the iokerance of the conformance statement than the sk of the condormance
statement being a false accepd or false reject IS up 1o 50%. In this stance SATRA will not provide a PassiFail stabement of a class o kval bt
willl includa information bn tha nodes n relation to tha resull obtadngd.

Plaass noba thal wihera WNCetanty of Maas uromant values Raws ol boon inclisdod thean uncertainty has rot bean applked b Thos o resulis.
SATRA unconainty of MOISUrsmn values 3 howavor availabla upon requast.

Raport signed by: Adam Zhang
Position: Taechnologist
Department: China Tasling

{Page 1 of &) A ML ,Z/{;.a?,
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SATIRA. TECHNICAL REPORT

I TECHNOLOGY

WORK REQUESTED

Samples descrbed as nitrile gloves, colour: orange, black, sizes M7, L8, XL9, XXL10 were received by SATRA
on 26 March 2022 for testing in accordance with EN 388 2016+A1:2018.

SAMPLE SUBMITTED

Nitrée gloves

TESTING REQUESTED

EN 3882016 +A1:2018 Clause 6.1 — Abrasion resistanca
EN 3882016 +A1:2018 Clause 6.2 - Blade cut resistance
EN 3882016 +A1:2018 Clause 6.4 — Tear Resistance

EN 3882016 +A1:2018 Clause 6.5 — Puncture Resistance

CONCLUSION

The samples described as nitrile gioves, colour: orange, black, sizes M7, Lv8, XL9, XXL10 vwere found to
achleve the following resuilts:

EN 383:2016+A1:2018 Clause 6.1 — Level 0
EN 3832016+A1:2018 Clause 6.2 — Level 0
EN 388:2016+A1:2018 Clause 6.4 — Level 0
EN 3832016+A1:2018 Clause 6.5 - Level 0

Detafied results are included on the following page(s)

Shandong Intco Medical Products Co Ltd Signed: >
SATRA Reference:  CHTO0328812 2212/A A C’UMV\/ Z /{ﬂ/l #
Date: 12 April 2022 (Page 2 of 6)
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SATRA

I TECHNOLOGY

TESTING

Testing was carrled out In accordance with EN 388:2016+A1:2018.

TECHNICAL REPORT

Samples for testing were conditioned for at least 24 hours in a conditioned environment maintained at (2322) °C
and (50£5) % relative humsdity.

REQUIREMENTS

Table 1 — Requirements for EN 388:2016 +A1:2018 Levels of performance

Perormance Level 1 3 -
(rumberotrumm) | 190 e i -
:SNJ) Tear resistance 10 25 50 75
(GNE;Puncture resistance 20 60 100 150

Shandong Intco Medical Products Co Lid
SATRA Reference:

Date:

CHT0328812 2212/A
12 April 2022

(Page 3 of 6)

slgned.A M Z /{

Jd
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SATIRA. TECHNICAL REPORT

TEST RESULTS
Table 2 — EM 366:2016+41-3018 Test Results
koM
Clause | Test Test Results Lewvel
[Sea note &)
Fallure between | Physical change
Sample cycles obaarved at end point
1 105-150 Hiode:
2 10-20 ol
6.1 Abrasson .
3 1-10 Hioda:
resis! +5 % Level O
d 105-150 Hioke:
Abradant-Klingspor PL318B Gritt 1B0
Tape-3M 485
Abrasion machine comphkant with EN 3883016 +A1-2018 Claus=86.1.3
Sample e e E&t;ul Cut Index
speciman | specimen specimen
0.8 0.1 11 111
11 0.4 (1} 111
Laft 0.3 0.4 1k 1.13
0.g 0.1 08 143
D.a 0.1 11 1.11
Mean
E.2 Blade cut 1.11 + 0.64 Level 0
resistance 0.8 0.1 (U] 1.13
0.8 0.1 1F.] 1.13
Right 0.8 0.4 1.4 111
14 0.1 o8 141
0.3 0.1 11 1.11
Kean 1.11
OLFA & RB 45 mm blades used
M= 14B61 colton canvas used from Tenthorey De La Plaine
Sample Peak force | N
6.4 Tear 1 2.0
— 5 14 18N Leawed O
3 0.a
4 1.0
Sample Peak force / N
&.5 Puncture 1 2.3
realsl 5 13.5 19N Lawad O
3 i7.B
4 201

ADDITONAL INFORMATION /INOTES
Mote & — Estimated wncertainty of measurement applied at point of test (e.g. 1o appled force or to okerance
limits) to ensure product meeats requirements of the standand.

**End of Report™

Shandong Intco Medical Products Co Lid
CHTOZZ8812 221214
12 April 2022

SATRA Referance:

Diate:

Elgned:f% Lr{_ﬁ_,ﬂ-‘u, J,-{.ﬁﬂ

{Page 4 of 6)
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SATRA Technology Centre Lid
Wyndham Way, Telford Way, Kettering,
Northamptonshire, NN16 BSD United Kingdom
Tel: 444 (0) 1535 410000
TECHNOLOGY Fax +44 (0) 1538 410528

emai info@satra com
Www.salra. com

0248

Customer delails: SATRA Technology Services (Dongguan) Lid SATRA reference: CHM0329706/2215/CC
Unit 110, Xinzhongyin Garden

Hongwei Road Your reference: CHT0328812
Xiping, Nancheng District ) ¥z,
DONGGUAN CITY Date of report: 25" April 2022
2“3"9"0"9 Province Samples received: 11* April 2022

hina
523079 Date(s) work 11" to 25" April 2022

carried out:

TECHNICAL REPORT

SATRA Technology Services (Dongguan) Ltd:
Customer: Shandong intco Medical Products Co Ltd
Qewang Road, Naoshan Industrial Park
Qingzhou
Shandong
262506
China

Subgect. EN 16523-1:2015+A1:2018 resistance to permeation by chemicals on gloves described
as Nitrile gloves, colour: orange, black.

Conditions of Issue:

This report may be forwarded to other parties provided that it is not changed in any way. It must not be published, for example
by including it in advertisements, without the prior, written permission of SATRA.

Results given in this report refer only to the samples submitted for analysis and tested by SATRA. Comments are for quidance
only.

Tests marked # fall outside the UKAS Accreditation Schedule for SATRA.

All opinions and interpretations of results, and the comments based upon them are outside the scope of UKAS accreditation
and are based on current SATRA knowledge.

A satisfactory test report in no way implies that the product tested is approved by SATRA and no warranty is given as to the
performance of the product tested. SATRA shall not be liable for any subsequent loss or damage incurred by the client as a
result of information supplied in the report.

Where values for uncertainty of measurement are included within the report then the uncertainty of the corresponding results
are based on a standard uncertainty multiplied by a coverage factor k=2, which provides a coverage probability of
approximately 95%.

When reporting results sgainst a conformance statement (Pass/Fail or the allocation of a class or level) then uncertainty of
measurement is taken into account based on a non-binary acceptance which itself is based on the guard band being equal to
the expanded uncertainty.

Where the result corrected for uncertainty falls within the tolerance of the conformance statement then the risk of the
conformance statement being a false accept or false reject is up to 2.5% and SATRA will in this instance quote a Pass/Fail,
class or level.

Where the result corrected for uncertainty falls outside of the tolerance of the conformance statement then the risk of the
conformance statement being a false accept or false rejoct is up to 50%. In this instance SATRA will not provide a Pas</Fail
statement or a class or level but will include information in the notes in relation to the result cbtained.

Please note that where uncertainty of measurement values have not been included then uncertainty has not been applied to
these resuits. SATRA uncertainty of measurement values are however available upon request.

Report signed by: Chelsea Craig
Position: Technical Administrator
Department: Chemical & Analytical Technology

(Page 1of 12) ' /

SATRA Technalogy Centre Lid ( subsidary of SATRA). Registered in England No. 3356295 at the abave aadW\)(’
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SATIRA TECHNICAL REPORT

I TECHNOLOGY

WORK REQUESTED:
Samples of gloves described as Nitrile gloves, colour: orange, black were received on the 11" April

2022 for testing in accordance with EN 16523-1:2015+A1:2018 and assessment in accordance with
the requirements of EN ISO 374-1:2016+A1:2018.

SAMPLES SUBMITTED:

Samples described as Nitrile gloves, Samples described as Nitrile gloves,
colour: orange colour: black

CONCLUSION:

When assessed in accordance with the requirements of EN ISO 374-1:2016+A1:2018 the samples of
gloves described as Nitrile gloves, colour: orange, black achieved the following performance levels:

Chemical Performance level
The samples tested did not meet with
n-Heptane (CAS: 142-82-5) the minimum breakthrough time for a
performance level 1 to be achieved
40% Sodium hydroxide (CAS: 1310-73-2) 6

96% Sulphuric acid (CAS: 7664-93-9)
25% Ammonium hydroxide (CAS: 1336-21-6)
30% Hydrogen peroxide (CAS: 7722-84-1)
37% Formaldehyde (CAS: 50-00-0)

LN O el

Full results are reported in the following tables.

SATRA Technology Services (Dongguan) Ltd Signed:
SATRA Reference: CHM0329706/2215/CC
Date: 25" April 2022 (Page 2 of 12)
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SATIRA TECHNICAL REPORT

I TECHNOLOGY

TESTING REQUIRED:

e EN 16523-1:2015+A1:2018 - Determination of material resistance to permeation by chemicals -
Part 1: Permeation by liquid chemical under conditions of continuous contact

RESULTS AND REQUIREMENTS:
EN ISO 374-1:2016+A1:2018 - Protective gloves against dangerous chemicals and micro-organisms -

Part 1: Terminology and performance requirements for chemical risks. Table 1: Permeation
performance levels.

Permeation performance | Measured breakthrough

level time (minutes)
>10
>30
>60
>120
>240
>480

D& |WIN |-

Performance levels are based on the lowest individual result achieved per chemical.

LN
SATRA Technology Services (Dongguan) Ltd Signed:
SATRA Reference:  CHMO329706/2215/CC
Date: 25= April 2022 (Page 3 of 12)
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SATRA
==

TECHNICAL REPORT

Test/Property msf:r"e‘ﬁl; Nitrile gloves, colour: orange, black Performance
Chemical: n-Heptane
Normalised permeation rate (NPR): 1 pg/cm®/min
Test Detection technique: . GC-FID
EN information: ({periodic measurement)

16523-1:2015 Collection medium: Dry air (open loop) The samples
+A1:2018 in Collection medium flow rate: 335 — 380 mimin | tested did not
accordance Test temperature: (23:1)°C meet with the
with SATRA Thickness Breakthrough time | Minimum

SOP CAT-005 | Specimen (mm)- (mins)* breakthrough

L 1- Orange 0.28 27 time for a
ey vesiorslll B B~ 0.24 78 performance
cells with 3 — Orange 0.26 7 level 1 to be
standardised  [~4 _ Orange 0.25 53 achieved
dirninior 5 — Black 0.24 42
6 - Orange 0.27 71
' Test result: 7
UoM: <1
Visual appearance of
spedmensp::m testing: Sty Sten

In accordance with clauses 8.5.1.2 and 8.5.1.4, the lest resulls were outside the defined range and

required an additional 3 specimens to be tested. All 6 results have been reported and the sample was

found to not meet with the minimum breakthrough time for a performance level 1 to be achieved.

~
-

PERMEATION RATE GRAPHS
Challenge chemical: n-Heptane

PERMEATION RATE GRAPHS
Challenge chemical: n-Heptane .

i0

“

-
()

| | —— Speciman
[ | =g Soacmahl

——— Zpecrmn 4
— ST TN §

dAFT

as ’ ! ' ¢ =

o
o

a0

- mw ) -
Parrvesior. T i -
w0 - -—

V4

Intorpolated parmaation rate ( pgicmimin
o

Intarpolated permaation rate ( pgdam’ (imin

Time / mins
ST FENG
SATRA Technology Services (Dongguan) Ltd Signed:
SATRA Reference:  CHMO329706/2215/CC
Date: 25= April 2022 (Page 4 of 12)
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SATRA

TECHNOLOGY

TECHNICAL REPORT

Test/Property resf:r"o‘zl:o Nitrile gloves, colour: orange, black Performance
Chemical: 40% Sodium Hydroxide
Normalised permeation rate (NPR): 1 pg/cm®/min
" e Conductimetry
165235-':'20 15 Test e (continuous measurement)
+A1:20i8 n information: | Collection medium: Deionised water (closed loop)
accordan Collection medium stirring rate: :
with S ATI':Z {each cell constant 1o within - %) 49— 65 mi/min
Thickness Breakthrough time
Using PTFE g (mm)o (mins)
wilh siandardised |2 Black 0.29 >480
3 - Orange 0.24 >480
7 Test result: >480
UoM: <1

Visual appearance of
specimens after testing:

Slightly Swollen and slightly discoloured

PERMEATION RATE GRAPHS
Challenge chemical: 40% Sodum Hydroxide .

29

o oL A
i3 =t—lexhm: : | |
e o e S S S S T T e mr S ot
=i olionited
: ‘

os

Avarage parmaeation rate ( ugilom’imin
a

[}
€ 3 G0 5O 130 150 180 29 MO 270 200 20 M0 30 430 &S0 4o

|

Time | mins |
|

)

£
SATRA Technology Services (Dongguan) Ltd Signed:
SATRA Reference:  CHMO32970&/2215/CC
Date: 25= Apnil 2022 (Page Sof 12)



SATIRA. TECHNICAL REPORT

I TECHNOLOGY

Test/Property !San mP'ﬁ . ;. Nitrile gloves, colour: orange, black
Chemical 98% Sulphuric Acid
Normalised permeation rate (NPR): 1 pglem*/min
? s Conductimetry
1 6522?:‘20 15 Test e {continuous measurement)
+A12018in |iMformation: | Collection medium: Deionised water (closed loop)
accordan Collection medium stirring rate: .
with SATF%G\ !&d‘l cell constant 1o within £ 10%) 45— 65 mi/min
Thickness Breakthrough time
UsingPTFE | SPecimen (mm)s (mins)
permeation cells | 1 — Orange 0.23 16
e e | C2=Black 0.23 18
TEEE '3 -Orange 0.20 17
Test result: 16
¢ UoM: <1
Visual appearance of §i
specimens after testing: i ot
PERMEATION RATE GRAPHS
Challenge chemical: 96% Sulphuric Acid .
s
£
£
E
z
:
E
-4
H
<
— A
SATRA Technology Services (Do ) Ltd Signed:
SATRA Reference:  CHMO329706/2215/CC
Date: 25= Aprl 2022 (Page 6 of 12)
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TECHNOLOGY
- Sample e g
est/Property roforence: Nitrile gloves, colour: orange, black Performance
Chemical: 25% Ammonium hydroxide
Normalised permeation rate (NPR): 1 pg/cm*/min
lon Chromatography with
EN Test Detection technique: conductivity detector
16523-1:2015 Nilormaetion: (periodic measurement)
+A1:2018 in * [Collection medium: Deionised water (ciosed loop)
accordance Collection medium stirring rate: .
with SATRA {each cell constant %o within zgﬂm) 45— 65 mi/min T
SOP CAT-025 Test temperature: {23+ 1)°C
. Thickness Breakthrough time
Using PTFE | Specimen (mm)a (mins)
permeation cells
with standardised | 1— Orange 0.27 >480
dimensions 2 — Black 0.25 >480
3 — Orange 0.26 >480
Test result: >480
UoM: <1
Visual appearance of B
specimens after testing: Swollen and discoloured
PERMEATION RATE GRAPHS

Challenge chemical: 25% Ammonium Hydroxide.

[T T

Average Parmaation rate ( pglcmimin

- . v
210 240 270 30 130 3 ¥a L0 &S0 s

Time / mins

0 3 & W 130 W

Ammonium Hydroxide is determined by discrete sampling; therefore the permeation rate graph is not
a smooth curve.

7 A
SATRA Technology Services (Dongguan) Ltd Signed:
SATRA Reference:  CHMO32970&/2215/CC
Date: 25* April 2022 (Page 7 of 12)
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SATRA
==

TECHNICAL REPORT

Test/Property Sam m:l:o Nitrile gloves, colour: orange, black
Chemical: 30% Hydrogen peroxide
Normalised permeation rate (NPR): 1 pglcm®/min
: . Electrochemical detector
1 65235-:‘:201 5 Test Detaction technique: (periodic measurement)
+A1-2018 in | nformation: | Collection medium: Deionised water (closed loop)
accordan Collection medium stirring rate: .
with SATI; (each cell constant 1o within zgtms) 45 — 65 mi/min
Thickness Breakthrough time
Using PTFE g (mm)c (mins)”
permeation cells | 1 — Orange 0.28 Between 121 to 180
N oed | 2—Bleck 0.27 Between 181 to 240
3 — Orange 0.28 Between 121 to 180
Test result: Between 121 to 180
UoM: See below
Visual appearance of .
specimens after testing: Swollen and discoloured

For SOP CAT-025, where both the P1 and Pu are observed in the same sampling range, uncertainty

is expressed as the time difference between the mid-point of the range and the previous sampling
time. This uncertainty is included in the reported result.

24

PERMEATION RATE GRAPHS
Chalenge chemical: 30% Hydrogen Peroxide.

Avarage Parmestion rate ( pglemimin

Hydrogen peroxide is determined by discrete sampling; therefore the parmeation rate graph is not a

smooth curve.

== o = Nooraianc

et St

—.—-WZ

b o o o

.............

........................................

SATRA Technology Services (Dongguan) Ltd Signed
SATRA Reference:  CHMO32970&/2215/CC
Date: 25= April 2022 (Page 8 of 12)
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SATIRA TECHNICAL REPORT

I TECHNOLOGY

Test/Property Saﬁ mﬁ'& Nitrile gloves, colour: orange, black Performance
Chemical 37% Formaldehyde
Normalised permeation rate (NPR): 1 pg/cm?/min
: g HPLC-DAD
EN echnique:

16523-1-2015 Test SmmEengds U8"__(periodic measurement)
+A1-2018 in | INformation: | Collection medium: _Deionised water (closed loop)
accordan Collection medium stirring rate: C
WSAT,:Z {each cell constant © within s 10%)___ 0 — 0 mi/min

ness re roug e
Using PTFE Spicimen (mm)o (mins)”
permeation celis | 1 — Orange 0.25 >480

wilh standardised |_2— Black 0.25 Between 361 to 480

3 —Orange 0.27 >480
' Test result: Between 361 to 480
UoM: See below
Visual appearance of i
specimens after testing: S o

For SOP CAT-025, where both the P1 and Pu are observed in the same sampling range, uncertainty
is expressed as the time difference between the mid-point of the range and the previous sampling
time. This uncertainty is included in the reported result.

PERMEATION RATE GRAPHS
Challenge chemical: 37% Formaidehyde.
3 o
£ =t Specmen {
€ ——fﬁ;jcn-_a:
i 15 $ovnbe wm; ---------------------- LR e S ST O
= = = =ie Noprakmee
5 pesTeasc rme
i 18 b ctmat e cbads R S e .
-
o
E oy : : g
B ;
L — ——
H ;
> ao
< C 30 0 0 130 150 %3 210 M0 TN 200 X0 N0 3N 4N &0
Time / mins

Formaldehyde is determined by discrete sampling; therefore the permeation rate graph is not a
smooth curve.

SATRA Technology Services (Dongguan) Ltd Signed:
SATRA Reference:  CHMO0329706/2215/CC
Date: 25= April 2022 (Page 8 of 12)
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SATIRRA TECHNICAL REPORT

I TECHNOLOGY

EN 16523-1:2015+A1:2018 does not require the test specimen thicknesses to be reported, this
information is indicative only.

(3

4 The collection medium from each cell is analysed once every 6 minutes. Due o the complexity of
the detection technique, the minimum sampling frequency for final results < 60 minutes as
specified in table 1 of EN 16523-1:2015+A1:2018 is not possible. Breakthrough time is calculated
using linear interpolation between the discrete sampling points.

¥ Breakthrough expressed as a range between discrete sampling points where the average
permeation rate exceeds the NPR. Due to the complexity of the detection technique, the minimum
sampling frequency as specified in table 1 of EN 16523-1:2015+A1:2018 is not possible.

SATRA Technology Services (Dongguan) Ltd Signed:
SATRA Reference:  CHMO32970&/2215/CC
Date: 25= April 2022 (Page 10 of 12)
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SATRA
==

Customer details: Shandong Intco Medical Products Co Lid SATRA reference: CHTO328812 12212 /B
Qiwang Road, Maoshan Industrial Park

SATRA Technology Services (Dongguan) Lid
Uit 110, Xirzhongyin Gardan, Xping
Nancheng Distict, Dangguan City
Guangdong Provincs, China 523079
Ted: +86 (0 769 Z2EB88020
email: infodisabrale com

Qingzhau

Shandong Your reference:

China

262508 Date of report: 25 Agril 2022
Samples received:. 26 March 2022
Dale{s) work 2-14 April 2022
carried out:

TECHNICAL REPORT
Subjact: EM IS0 21420 2020 size & dexterity & innocuousness test, EN IS0 374-2- 2019 air leak

and waler leak, EN 150 374-5: 2016 virusas tast on nitrile gloves, colouwr: orange, black,
sizes M7, LB, XL9, XXL10.

Conditkons of 155w

This reprt may ba forwarnded fo other partkes prosided that it s not changed in &y way. B must not b4 publishad, for sxamgls by including i in
adwertisaments. without the prior, written permission of SATRA.

Resuslts given in this ropost rafer only bo the sampdes submittad for analysis and testod by SATRA. Commants . Tof guidanca only.

Tests marked # fall cutsida the URAS Accreditation Schedul for SATRA.

Al opinions and inierpretations of resulis, and the commands bassed upon tham are owiside the scops of UKAE accrediaiion and are based on
LiErent SATRA bnowiadge.

A satisfaoiory tnst reDort In nd way Implies that the product tested B aporoved by BATRA and nd warranty s glven &5 10 the parfomands of tha
product esied. BATRA shall not ba Kabde for any subsequent koss of damage incurred by tha cliant as a esult of information swpplied in tha
rapoat.

Whare vaduts for uncertainty of massursament are includad within the report thn the Ehosrtainty of thi COMaSponding sulls o Bassd on &
standard uncortainty multipied by a coweraga factor k=2, which provides a coverage probability of approvimatedy 85%.

‘Whan repodting resulls against a conformance statemsnt (PassFall] then uncenainty of moXsuresment is AkKen ino account based on & Nom-
bénary aCceptance which itsalf is based on the guand band bedng equal to the axpanded uncariainty.

Whare tha rasalt cormelied Tor Whartainty Talls within the toleranos of tha cordormandd Statemnt than the risk of this Conformancs Star mant
bedng a falsa accopt or false reject IS up 10 2.5% and SATRA will in this instance quobs & PassFail class or level

Whare tha rasult cormsiod for whoartainty falls outshds of the toleranos of the Conformancs Statamant then the sk of the condormanca
Stalwmont beng & Talse Sooopd or falso raject i up 1o 50%. Inthis iRstance BATRA will ot provide 3 PassiFall statsmaant of o class o laval but
willl inclida information i tha noles i rdaion b tha resull obtsincd.

Plaass Ho thal whea Ehiartainty of maasuramant values havd nol boan ncisdod than uncariainty kas not bsan applied oo thasa resuls.
BATRA uncamainty of MmosSursman values arg Rowaver 3vailabla upon requast.

Report signed by: Adam Jhang
Position: Technologist
Department: China Tesling

(Page 1 of 9) /&M 3/{;1& :
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SATIRA TECHNICAL REPORT

I TECHNOLOGY

WORK REQUESTED

Samples described as nitrile gloves, colour: orange, black, sizes M7, L8, XL9, XXL10 were received by SATRA
on 26 March 2022 for testing In accordance with EN 1SO 21420: 2020, EN ISO 374-2: 2019 and EN I1SO 374-5:
2016.

SAMPLE SUBMITTED

TESTING REQUESTED

EN 1SO 21420: 2020 Clause 5.1 — Szing and measurement of gloves

EN I1SO 21420: 2020 Clause 5.2 — Dexterity

EN ISO 374-2: 2019 Clause 7.2 — Air leak

EN I1SO 374-2: 2018 Clause 7.3 — Water leak

#EN I1SO 374-5: 2016 Clause 5.3 — Protection against viruses (ISO 16604: 2004 Procedure B)
#EN 1SO 21420: 2020 Ciause 4.2 - Innocuousness of protective gloves

CONCLUSION

The samples descnbed as nitrile gloves, colour: orange, black, sizes M7, L8, XL9, XXL10 were found to achleve
the following results:

EN ISO 21420: 2020 Clause 5.1 — See below table

EN ISO 21420: 2020 Clause 52 — Level 5

EN ISO 374-2: 2019 Clause 7.2 — Pass

EN ISO 374-2: 2019 Clause 7.3 — Pass

#EN I1SO 374-5: 2016 Clause 5.3 — Pass

#EN 1SO 21420: 2020 Clause 4.2 — Pass pH value and PAHs

Detasied results are included on the following page(s)

Shandong Intco Medical Products Co Lid Signed: s
SATRA Reference:  CHT0328812/2212/8 A 0{% Z/{a/t :
Date: 25 Apnl 2022 (Page 2 of 9)
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SATIRA TECHNICAL REPORT

I TECHNOLOGY

TESTING

Testing was carried out In accordance with EN 1SO 21420:2020 and EN I1SO 374-2: 2019

Samples for 1esting were conditioned for at least 24 hours in a conditioned environment maintained at (2322) °C

and (50£5) % relative hurmidity.
REQUIREMENTS

Table 1 — Requirements for EN 1SO 21420: 2020 Clause 5.2 Dextenty

Performance level 1 2 3 4 5
Diameter of dexterity pin /mm 1.0 95 80 65 50
Table 2 - Requrements for EN 1SO 374-2: 2019
Clause 7.2 Alr leak No leak 10 be detected
Clause 7.3 Water leak No leak to be detected
TEST RESULTS
Table 3 - EN IS0 21420:2020 Test Results
Clause / Test | Requirement Test Results UoM Result
(See note &)
Length /mm
Size
1 2 3
7 248 250 250
Comfortable on fit
5.1 Glove 8 242 242 242
length, comfort N/A +1.10 mm N/A
and fit Comfortable on fit
9 253 252 253
Comfortable on fit
10 250 259 263
Comfortable on fit
Size Minimum pen diameter / mm
7 5.0
52 Dexterity | See table 1 8 5.0 N/A Level 5
9 5.0
10 5.0
Shandong Intco Medical Products Co Lid Signed: Ts gl
SATRA Reference:  CHT0328812/2212/8 A 0{_@,"\, Z /{Wt /
Date: 25 Apnl 2022 (Page 3 of 9)
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SATIRA TECHNICAL REPORT

I TECHNOLOGY

Table 4 — EN ISO 374-2: 2019 Test Results

Clause / Test Test Results UoM Result
Total air pressure used 29kPa
Sample sze Leaks
7.2 A leak test ; m :::z m‘; +0.25kPa Pass
9 No leaks detected
10 No leaks detected
Sample sze Leaks
7 No leaks detected
7.3 Water leak test 8 No leaks detected NA Pass
9 No leaks detected
10 No leaks detected

ADDITIONAL INFORMATION / NOTES

Note & — Estimated uncertainty of measurement applied at point of test (e.g. to applied force or to tolerance
imits) to ensure product meets requirements of the standard

Shandong Intco Medical Products Co Lid
CHTD328812 /2212 /8

SATRA Reference:
Data:

25 Apnl 2022

(Page 4 of 9)
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SATIRA TECHNICAL REPORT

I TECHNOLOGY

PROTECTION AGAINST VIRUSES TEST RESULTS

Testing was conducted at a third-party laboratory and reported under their reference 220074309. The laboratory
i3 CNAS accredited to ISO 17025: 2017 with ISO 16604: 2004 included in their accreditation schedule.

Table 1 - Resistance to penetration by blood-borne pathogens results

Sample description: Nitrile gioves, colour: orange
Titre of phage
Test Step 1 Step 2 Step 3
method | SPecimen | o oo 'S min) | (14 kPa, 1min) | (OkPa, 4min) (';2“',",:::) Comumunt
ISO 16604: | + control Penetration Panetration Penetration Penetrabon Acceptable
2004 No -
Pr Prioe - control penetration No penetration | No penetration <1 Acceptable
B Invisible Invisible invisble
Using ! penetrate penetrate penetrate 5o Pass
retaining 2 Invisible Invisible Invisble <1 Pass
screen penetrate penetrate penetrate
Invisibée Invisible nvisble
3 penetrate penetrate penetrate =1 Pass
Sample description: Nitrile gioves, colour: black
Titre of phage
Test Step 1 Step 2 Step 3
method | SPecimen | o S min) | (14 kPa, imin) | (0kPa, 4min) (';:"'J",:::) Comment
ISO 16604: | + control Penetration Panetration Penetration Penetration Acceptable
Procedure - control pe ne?anon No penetration | No penetration <1 Acceptable
B Invisible lnwisible invisible
Using : penetrate penetrate penetrate = Pass
retaining 2 Invisible Invisible Invisble <1 Pas
screen penetrate penetrate penetrate =
Invisibie Invisible invisble
3 penetrate penetrate penetrate £ e
Shandong Intco Medical Products Co Lid Signed: o off
SATRA Reference:  CHT0328812/2212/8 A GWL A /{a/l
Date: 25 Apnil 2022 (Page 5 of 9) /)
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SATIRA. TECHNICAL REPORT

TECHNOLOGY

INNOCUQUSNESS TEST RESULTS

Testing was conducted at a third-party laboratory and reported under thelr reference AZ20402048001. The
taboratory s CNAS accredited to I1ISO 17025: 2017.

Sample tem Sample Description Location Style
1001 Ovange nirile gloves Gloves 1
1002 Black nilrie gloves Gloves 2

pH Value - EN ISO 21420:2020

TestMethod | :  With reference to EN ISO 4045:2018, analyzed by pH meter.
Test Method Il With reference to ISO 3071:2020, analyzed by pH metes.

Requirement: 3588
. Unit Result

Test tem(s) . 001 0o2
Test Method . I I
piH Value of Extracting Solution . 6.11 6.11
Temp. of Agueous Extract deg. C 25.1 251
pH Value of Agueous Extract . 6.6 6.5
Difference Figure . . .

Conclusion . PASS PASS
Nole | Key : dag. C = degree Cealsius (‘C)  Temp. = Temperature
Remark: Resuli(s) was (were) reported the average value from two trials.

Tested part{s) wasiwere specified by dienl.

Shandong Intco Medical Products Co Ltd Signed: >
SATRA Reference: ~ CHT0328812/2212/8 A (,U,m, Z /{ ang.
Date: 25 Apnl 2022 (Page 6 of 9) : /]
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SATIRA. TECHNICAL REPORT

I TECHNOLOGY

Pol c Aromatic rocarbons (PAHs) Content - EN ISO 21420:2020

Test Method :  With reference Lo test method PD CEN ISOITS 16190:2013

e Alombi Each of all listed PAHs: 1.0 mgikg
Limit:
Result
Yontd Nemis) Detected Analyte(s) Cone. Unit i
001+1002 ND ND mg'kg PASS
Note [ Key ©  ND = Not delected|{<Detection Limit) Detection Limit (mgfkg) : Each : 0.2;
mgikg = milbgram per kilogram = ppm = part per million
Remark: The §st of palycyclic aromatic hyrdocarbons is summarized in table of Appendix.

Tested parl(s) was/were specfied by client.
Composite testing(s) was/were specified by clent.

APPENDIX
List of Polynuclear Aromatic Hydrocarbons:

No. Name of Analytes CAS-No. No. Name of Analytes CAS-No.
1 Chrysene 218.01.8 5 Dibenzo (a,h) anthracens 53.70.3
2 Berzo (a) pyrene 50-32-8 6 Benzo (b) lucrantene 205-99.2
3 Berzo (&) pyrene 192.97.2 7 Benzo (j) Sucranthene 205-82-3
4 Berzo (a) anthracene 56-55-3 8 Benzo (k) fluoranthens 207089

*** End of Report ***

Shandong Intco Medical Products Co Lid Signed: T4
SATRA Reference:  CHT0328812 12212 /8 A LW Z /{ﬂ/l ;-
Date: 25 Apnil 2022 (Page 7 of 9)
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Test Report

No. TAOHG2203886501 Date: 15 Jun 2022 Page10f5

Chent Name :  SHANDONG INTCO MEDICAL PRODUCTS CO., LTD
Chent Address : NO.9888 QIWANG ROAD NAOSHAN INDUSTRY PARK,QINGZHOU SHANDONG, CHINA

Sample Name :

DIAMOND TEXTURED NITRILE GLOVES

The above sample(s) and Information were provided by the chent.

SGS Job No. : QDHL2205007192CW - QD

Date of Sample Recewved : 01 Jun 2022

Testing Period : 01 Jun 2022 - 15 Jun 2022

Test Requested : Selected test(s) as requested by the client.

Test Method(s) : Please refer 1o next page(s).

Test Result(s) : Please refer to next page(s).

Result Summary :
Test Requested Conclusion
Councdl of Europe Resolution AP (2004) 4 -Overall migration PASS
Reguiation (EC) No 1835/2004 of the European Parkament and of the Council of PASS
27 October 2004 -Sensorial examination odour and taste test
Council of Eurcpe Resolution AP (2004) 4 -Specific migration of primary aromatic PASS
amne
Council of Eurcpe Resolution AP (2004) 4 -Specific migration of nitrosamine and PASS
ntrosatable substances

Signed for and on behalf of

SGS-CSTC Standards Technical Senvices (Qingdao) Co., Lid.
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SGS

Test Report No. TAOHG2203886501 Date: 15 Jun 2022 Page 2 of 5
Test Regulis) -
Test Pant Descriptaan :
Spacimen Mo. SG5 Sample D  Description Madsrial
{chaimed by the clisnt)
SmM1 TAOZ2-033365.001 Orange rubber glove Hitrile nubber
Remarks -

(1) mg'dm® = milligram per sguane decmeter
(2) rg'kg = milligram per kilogram

(3) “C= degree Celsius

{4) < = lass than

(5) MDL = Method Detection Lim

{6) MD = Mot Detected | < MDL)

Test Method : ‘With reference to Commission Regulation (EL) Mo 10723011 of 14 January 2011 Annex Il &nd
Annex W for selecton of condibon and EN 1186-1:2002 for selecton of ieat methoda:
EM 1186-9 2002 agqueoys food simulants by article filing method;

EM 1188-2 2002 olive oll by total immersion method;

Simulant Llsad Time Temperature Max. Permissible
Limit

3% Aoatic scd (W) 0.5hr{=) 40T 1Dmigddrn®
agueous sobulion

10% Ethanaol (V] aguesus  D.Shris) 40°C 1 Deragelin®
solulion

Rectfied olive ol 0.5hi(s) 40°C 10l
AreanSolurme -
Motes

(1) Analytical tolerance of agueous simulants is 2 mgddm® or 12 mgkg.
{2} Analtytical tolerance of faily food simulants i 3 mgidm® or 20mgikg.
(3) Test conditon & samulant were apecified by chent.
{4) Report the first migration result.

(5} The test of rectified olve ol simulant was subcontracted to S35 Mingbo chemical lab.

Result of D01 Conclusion

COrverall Migration
B Zrrpidrn PASS
B Eerrpidrn PASS
3. Saracplelrie PASS
100dmkg
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SGS

Test Report No. TAOHG2203886501 Date: 15 Jun 2022
Test Methed : With reference to DIN 10255 2004
Test media: Distiled water
No. of panedist: 6
Test tem(s) Limit 001
Test time (hr) . 05
Temperature (C) - 40
Sensorial examnation edour (Point scale) 25 0.0
Sensorial examination taste (Point scale) 25 0.0
Conalusion PASS
Notes :
Intensity scale (rounded at 0.5):
0 - no perceptble difference
1 - just percaptible difference
2 - siight difference
3 - marked difference
4 - strong difference

Simulant Used : 3% Acetic acid (W/V) agueous solution
Test Condition: 40 °C 0.5 hr(s)

Test tem(s) Max Permissible  Und
Limit
Migration times - -
Acealvolume ¢ dm7kg
Specific migration of primary aromatic amine ND ma'kg
Conclusion
Notes :

(1) Test condition & simulant were specified by clent.
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Test Report No. TAOHG2203886501 Date: 15 Jun 2022 Page 4 of 5

Simulant Used : 3% Acetic acid (W/V) agueous aolution
Test Condition: 40 °C 05 hr(s)

Test ltem(s Max. Permissible Unit MDL Test result
Limit

Migration times . . . First
Asealvolume . dmkg . 6.0
Specific migraticn of Nitrosamines 0.01 mgkg 001 ND
Specific migration of Nitrosatable substances 0.1 mg/kg 0.1 ND
Conclusion PASS
Notes :

(1) Nitrosamines tested: N-nitrosodimethylamine (NDMA), N-nitrosodiethyiamine (NDEA),
N-nitrosedipropylamine (NDPA). N-nitrosodibutylamine (NDBA). N-nitrosopipenidine (NPIP),
N-nitrosopyrrolidine (NPYR), N-nitresomorpholine (NMOR), N-nitrosodibenzylamine (NDBzA),
N-nitroso-N-methyl-N-phenylamine (NMPhA), N-nitroso-N-ethyl-N-phenylamine (NEPhA),
N-nitrosedlisononylamine (NDINA) and N-Nitrosodiiscbutylamine (NDiBA)

(2) Test condition & simulant were specified by clent.

(3) The test was subcontracted to SGS Ningbo chemucal lab.

Unless othenwise stated, the decision rule for conformity reporting is based on Binary Statement for
Simple Acceptance Rule ( w=0) stated In ILAC-G8.09/2019.
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SGS

Test Report No. TAOHG2203886501 Date: 15 Jun 2022 Page50f5

SGS authenticate the photo on original report anly
*** End of Report ***
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